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To prevent serious personal injury and/or property damage,operate all remotely
controlled models in a responsible manner as outlined herein.

CAUTIONS

@ Safety Precautions

1.1 Choose a right place to operate your RC model.

1.2 Do not operate your RC model on the street or highway. It can cause a serious damage or a serious accident.
1.3 Never operate your RC model near people or animals.

1.4 Do not operate RC model in public places like hospital and residential areas.

1.5 Never operate RC model indoors. There is a higher possibility of fire or damage.

1.6 Keep the parts out of reach of children, small parts can cause choking and vinyl bags can suffocate.

1.7 Do not use with children younger than 14 years.

@ |nspect your RC model before operation

2.1 Make sure that all screws and nuts are properly tightened. It is also a good idea to use romovable thread lock wherever
metal screws go into metal,especially for engine mounts and the engine pilot shaft.

2.2 Always use fresh batteries for your transmitter and for your receiver to avoid losing control of the model.

2.3 Always test the brakes and throttle before starting your engine to avoid losing control of the model.

2.4 Always turn on the transmitter first,and then turn on the receiver.

@ After operation of your RC model

3.1 Turn off receiver first,then turn off transmitter,this will prevent runaways.
3.2 Be careful when handling batteries,they will be hot after running.
3.3 Replace any batteries that have been dented or have frayed wires,short circuits can cause fire.
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- Use a trip of the note book paper to set

gear backlash between spur gear and
moto gear. N

If the space is not correct, the spur gear Note book

11401 QD will be damaged.
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NOTE:

Get power test after assembly finish and
adjust gear meshing clearance for make sure
gear box running smooth without noise, then
process to following assembly go on.

Ist Gear (Low speed) 2nd Gear (Hight speed)
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Servo arm installation

Servo arm

Transmission gear box

1. 1 Check to remote control's instruction for get servo using and setting method.

1.2 Make sure the servo is in neutral position before installation, as shown in the drawing to
keep the transmission rod in its state (low gear), the arm is mounted on the servo, and the
servo doesn't put pressure on the shift rod after installation completed

Servo stroke adjustment

Servo stroke
Spring #2

/

s

Transmission rod Nut

Motor Transmission gear box

2. Adjusting servo stroke and result to spring decrement in the 2-3mm after into high
speed gear.

A WARNING

Make sure the servo is operated in a suitable stroke, it's may result in damage to the servo
or transmission gearbox parts if the servo or shift rod continues to exert a large force.

13



11103 [ Joummm

M2x8 X4

13002 @ |I

$3.8x99.2x0.6 X3

15003 l]:ﬂ

®5x910x4 X6

15006 “:ﬂ

#5x#11x4 X2

11402 (W=

M3x10 X1

LRSS =R s TN

11402

14



CRUIES = RU= s (LT

17004 o ﬂ 17002
$5x83x1 X2 41133 |

1702 Q | 1700% 0
|
L)

?6x92.4x1.8 X2

o O

#8x®6x1.0 X2

13004

13004 Q_@ |]

#2x95.5x0.4 X4

13002 @ |I

#3.8x#9.2x0.6 X1

15003 D

#5x¢10x4 X2

Adjust the
backlash with
the Shims.

15



11126 [ [mmmmmmm

M2x14 X4

13002 @

$3.8x¢9.2x0.6 X2

15003 ]

?5x910x4

O

#10x®15x4 X2

11402  [0O

M3x10 X1

11207  (|IID

M3x10 X4

15003

@5x910x4 X

15004

®10x®15x4 X2

RIS = RU= s (LT

15003 41248 15004 32102 15004

Adjust the
backlash with
the Shims.




LRSS =R s TN

11210 (|

M3x16 X4

11211
M3x18 X2

11215 l Hmm
M3x28 X2

13002 <2:§> ﬂ

#3.8x99.2x0.6 X2

15003 D

#5xp10x4 X4

15003

17

Adjust the
backlash with

the Shims.




RIS = RU= s (LT

> y | oW
15003 :| 15003 41247 15604 32002 15004 41249 15003

#5x910x4 X4

=e)

®10x915x4 X4

11104 [ jmmmmmm x\\\\\\\\\\\\\\\\‘ﬂul-l\

M2x10 X8

Adjust the
RV | backlash with

11104

11126 [ ommmmmms
11126

M2x14 X4

13002 @ |I

$3.8x#9.2x0.6 X1

15003 D

#5x910x4 X2

Adjust the
backlash with

the Shims.

18



RIS = RU= s (LT

11126 [ o

M2x14 X4

M3 X2

12203 H

11209

M3x14 X2

11402 (WO
M3x10 X3

95020




LRSS =R s TN

(f(((((((((((@

]

Screw don't
too tightly

%%?'ﬂﬂi:;;7711205 22104
\\\\\\\£;£§§i§§géiﬁ

12203

11209

M3x14 X8

M3 X8

11205 ([
M3x6 X8

12203 H

(o

M3x18 X4

11211

20



11206 []mmm

M3x8 X2

14102 @ ﬂ

®3x97x0.5 X2

21



CROSS R LLTPA

/.'@

l‘r/

12203

@
,‘f“m

0 J“

{ J \\Wua AN NN 5 YA A vt g
L - / .“,..;,...., ) ....- ‘\M\ Q T)

\ A.mwwd @E!
/10N s
f?‘f —N)
\

N
A

= D ,l./
N o >W ",Mé
/

S

\ LS @ 74
Va4
Ny

[
Sz
@ P

>, ‘A \W/E

LA) € O\
O

e ﬁlew
,r\ﬂ.\«,

11213

.
o

12203 B]
M3 X8

M3x22 X8

o

11213

22




RIS = RU= s (LT

/

I
ﬂ
)

{

12203

93\
NG

9
)
/]

= \ @v uﬂ_.wm.'wlh”% 2L
‘mﬁﬁmmmwmrﬁww
B \ < //@\\‘ CI
R ,‘?.. % ) %‘M L
DA
.\WM ‘ KN gz
"" A A ‘\ ‘\\: 2y
N

‘W/‘\\ S
oD

Vi ..\OJQU(V
MO A

SECEN)

M3x18 X4

M3x14 X4

12203 B]
M3 X8
11209 []mmﬁmmmmm

11211

<>

®
5
ll\ZZ

12203

23



(v@)o10y wﬁm/

A3ysn ooy
1, Uop Mauds

LRSS =R s TN

C10TL

90L¥¢

/
AN

Al3ysn ooy

1, Uuop MalJds

ToveEY

|

M3 X6
®3x97x0.5 X2

11207 []mmummm
M3x10 X4
M3x18 X2

12203 H

14102 @

11211

24



RIS = RU= s (LT

11219 []mmn

M3x4 X3

11206 []mnmm

M3x8 X4

11216  ((mmm

M2.5x6 X4

11205 (D

M3x6 X2

25



12203

11202

11216

11205

11207

14102

M3x10 X12

#3x97x0.5 X4

~
o
~
—
-

)
\,

W\

IV 2l
2é




LRSS =R s TN

11216  ((mm

M2.5x6 X8

7 FILE AWAY

1 PCS

11901 (e

ST2x6 X8

27



LRSS =R s TN

el
\& N Wnﬂ/.,
A NN mwmyx,MW

i)
ol &g
0

N o 0
A
e e
e y) 9
v, > (A
AN/ ® =
S S { G
39
o

M3 X4

12203 H

11402 (W=

M3x10 X1

M3x14 X2

11209

28



LCRUZAZ =R s ZUTPA

23504

12203 H

M3 X3

[y

M3x14 X1

11209

[

M3x18 X1

11214 WNWWNWWNWWNWWW

11211

M3x25 X1

/

included

29



LRSS =R s TN

11202 []mmm
M2x6 X8

11205 (D
M3x6 X4

M3 X8

12203 H

11402 (W=

M3x10 X1

11207 []mmmmmm

M3x10 X4

(i

M3x14 X4

11209

30




11102 [ jmm

M2x6 X12

12105 H

M2.5 X36

11125 [ [mmmmm

M2.5x10 X36

LRSS =R s TN

71031

12105

31



LRSS =R s TN

12204 B]

M4 X6

50012 O

$9x®6x1.5 X6

209 \/

30308 41

= \’G‘\ TP
; (:/




RIS = RU= s (LT

33



7 & = RU= s (CULTNA

ightly

AN

\
%

Screw don't too t

/

=
[
LREEEEEEEE
/ /////’/
A\
o
A
\

/

ST1.4x4 X8
M1.6x6 X2

11704  (umm

11802

34




70

——63307
——63306

wwg

=

39

R
A

63305

63307 —
63306




CRUIES =R (LT




LRSS =R s TN

S

11802

ST1.4x4 X12

11802

ST1.4x4 X8

37



LRSS =R s TN

/29003 29005

PAINT

11207  ({IID
M3x10 X2

38



LRSS =R s TN

39



LCRUZAZ =R s ZUTPA

———/—\{
7

=
//‘

29006
29007 —
29008

40




LRSS =R s TN

\ Ve

o Z ~ i

41



LRSS =R s TN

11801 Do

ST1.4x6 X4

12108 H ©

M1.2 X2

11706  (wm

ST1.2x3 X2




LRSS =R s TN

ST1.4x6 X8
11901  (juwm
ST2x6 X2

11801 Do



11901 (e

ST2x6 X4

11901 (e

ST2x6 X4

11202 (mmm

M2x6 X2

11219 []mm

M3x4 X2

44



RIS = RU= s (LT

L7
&/

2B
/8]
ol
& e \\\\
Y
/

— ~
5y

11901  (juwmw

ST2x6 X4

45



LRSS =R s TN

11103 [ jmmm

M2x8 X4

11122

M3x35 X1

46



“ " = R s LLUTVA

7
e 9

AN

M3x4 X2

11202  (ump
M2x6 X2

11219 [Imm

47




LRSS =R s TN

Y
ZESN/

11216  ((mmp

M2.5x6 X2

11207  ({HININD

M3x10 X4

N

<
32 3%
= O o
O .= 0T T
V5 c CcC o
C g . B 0O=
Cwgc OO0
Oc o0 Vg
o S < =
- .= Cc 9
= +~ O
Ot @ Q< O
SIE OSmg
cLO c c= o
OgO T
cfdec c@c
< U ©
2o e3c0
§ — + © N /
—
ERR
o 25
— +
= o T e
I3 15) S o
b Soq Q3
- S‘l..Mt
== g wea . o»
// ) ERSol-Y
=\ — O B E
r// =3 D..te.m
MI, % & .m o) .m Z o
2 AN 0 [}
»ﬁ»ﬂ A\ = 0 T O A
N © o o S<'®
z»oyé Qe 220 &
§.p¢,. a5 ~C =28
Y
{
Q& —
-7 )G\\
‘ - £ I
(W
A, O
- /a \ /
J \

ELQ

J1
5mmLED
Headlamps

(white)

gﬂ
J4
SmmLED

Front marker light
(Yellow)

|

(Red)

J2/J3
SmmLED
Brake lights

|

91002

48



LRSS =R s TN

11207 (D

M3x10 X4

14102 @ |l

#3x97x0.5 X4

49



LCRUZAZ =R s ZUTPA

/|

MOMYL

dHL AY¥VO

0L dvO dHL dn
LAI'T LON 0d

50



	001
	002
	003
	004
	005
	006
	007
	008
	009
	010
	011
	012
	013
	014
	015
	016
	017
	018
	019
	020
	021
	022
	023
	024
	025
	026
	027
	028
	029
	030
	031
	032
	033
	034
	035
	036
	037
	038
	039
	040
	041
	042
	043
	044
	045
	046
	047
	048
	049
	050

